10” STATIONARY TABLE SAW
PARTS LIST FOR SCHEMATIC

PARTS LIST

MODEL NO. C10LA

HKU# 1.D. No Description Size Qty HKU# 1.D. No Description Size Qty
726436 09HZ SPINDLE PULLEY 2 726711 2388 POINTER 1
726437 09JK WRENCH 1 726712 2387 ROLLING WHEEL 2
726454 0BAC SETNUT 1 726713 238V WORM 1
726455 OBAE ARBOR COLLAR 1 726715 239G LINK PLATE 1
726462 0BB2 PARRLE RING 1 726716 239H SIDE COVER (LEFT) 1
726424 OCSE POWER CORD CLAMP 2 726717 239J SIDE COVER (RIGHT) 1
726465 0DMP SPECIAL BOLT 1 726724 23BA SCREW Mé*1.0 2
726469 OHVX BALL BEARING 620377 2 726725 23C4 FLAT WASHER T=0.2MM 3
326109 0J85 FLAT WASHER 5/16*5/8-1/16 4 726726 23C5 SHAFT 1
726477 0J4E FLAT WASHER ®6*13-1 2 726728 23CA LOCKING ROD 1
726481 0J4N FLAT WASHER ®16*30-3 3 726729 23CN HEX. SOCKET HD. CAP SCREW Mé*1.0-40 4
325963 0J4R FLAT WASHER ®10*20-3 4 726731 23KE HEX. NUT M16%1.51=7 1
726485 0JéT FLAT WASHER 3/16*3/4-1/16 2 726732 23KS BALL BEARING 2
726491 0J78 FLAT WASHER 1/4*1/2-3/32 2 726736 2531 DUST PLATE #CE 1
726502 0JAF EXTERNAL TOOTH LOCK WASHER @5 4 726353 2552 HANDLE #6 1
726506 0JC9 SPRING PIN 1 726737 255V WASHER T=3mm 1
726508 0JCH SPRING PIN 1 726738 25)Y SWITCH MOUNTING 1
325964 0JDV SPLITPIN 1 726739 25MZ SWITCH BOX 1
726517 0JGS5 PARALLEL KEY 2 726740 2552 CIRCUIT BREAKER SWITCH 1
726519 0JH7 V-BELT 1 726748 26MP REAR BRACKET #6 2
726527 0JPU HEX. HD. BOLT M8*1.25-20 4 726749 26PT COMPRESSION SPRING 1
325965 0Jas HEX. HD. BOLT M8*1.25-16 2 726750 26PV CONNECTOR BOX #6 1
726532 0Jv3 HEX. SOC. HD. CAP BOLT M10%1.5-20 2 726751 26QL CONNECTOR BOX COVER 1
726533 0JV5 HEX. SOC. HD. CAP BOLT M10%1.5-35 4 726752 26VG WIRE CONNECTOR 1
726534 0JX7 HEX. SOC. SET SCREW Mé*1.0-6 6 726753 26VH WIRE CONNECTOR 1
726537 0Jz4 HEX. SOC. SET SCREW Mé*1.0-8 2 726754 26WW CONNECTOR BOX COVER 1
726530 O0KOS HEX. SOC. TRUSS HD. SCREW M8*1.25-20 8 726756 26YD LEAD WIRE ASS'Y 1
726531 OKoT HEX. HD. SCREW AND WASHER M8*1.25-20 4 726757 26YE LEAD WIRE ASS"Y 1
726533 0K10 HEX. HD. SCREW AND WASHER M8*1.25-30 1 726758 26YF LEAD WIRE ASS'Y 1
726535 0K17 HEX. HD. SCREW AND WASHER M8*1.25-20 1 726772 27G2 INSERT ASS'Y #23 1
726536 OK19 HEX. HD. SCREW AND WASHER MI0X1.5-25 6 726774 27G7 INSERT ASS'Y (DADO) #23 1
726540 oK2C HEX. SOCKET HD.CAP SCREWS M8X1.25-16 6 326115 27GA HANDLE 2
726545 OK3X CR. RE. PAN HD. SCREW & WASHER M5X0.8-14 6 726781 27YV HEX. SOC. HD. CAP BOLT M10%1.5-55 1
325966 OK4A CR. RE. PAN HD. SCREW & WASHER M5*0.8-20 2 726788 28DX WORM 1
325967 OKS5T CR. RE. COUNT HD. SCREW M5*0.8-10 4 726789 28DY BEVEL GEAR 2
726551 0Ké1 CR. RE. COUNT HD. SCREW M5*0.8-12 1 726806 28MS BLADE GUARD ASS'Y 1
325969 O0K75 CR. RE. TRUSS HD. SCREW Mé*1.0-12 28 326116 28N0 MITER GAUGE ASS'Y 1
726554 O0K7D CR. RE. ROUND WASHER HD. SCREW Mé*1.0-10 2 326117 28RA SWITCH BOX COVER 1
726555 OK7F CR. RE. ROUND WASHER HD. SCREW M5*0.8-8 6 325772 28V2 HEX WASHER HD BOLT Mé*1.0-16 2
726556 0K7G CR. RE. ROUND WASHER HD. SCREW M5*0.8-12 4 726849 28WQ WHEEL CAUTION STICKER 1
726558 OK7L CR. RE. ROUND WASHER HD. SCREW Mé*1.0-16 2 726850 28WR WHEEL CAUTION STICKER 1
726565 OK9P CR. RE. TRUSS HD. TAPPING SCREW Mé*14-12 6 726851 28WS CAUTION LABEL 1
726569 OKAO CR. RE. PAN HD. TAPPING SCREW M5*12-20 2 726855 28WW STICKER LABEL 1
726571 OKAA CR. RE. PAN HD. TAPPING SCREW M5*12-16 7 726863 2815 ANCHOR BLOCK 2
726574 OKC8 CR. RE. TRUSS HD. TAPPING SCREW M4*16-16 8 326118 29E2 ROCKER SWITCH 1
726577 OKCX CR. RE. PAN HD PLAIN WASHER TAPPING SCREW M5*0.8-10 4 726864 2817 CR. RE. COUNT HD. TAPPING SCREW 2
726587 OKFG CR. RE. PAN HD. SCREW M5*0.8-12 4 726873 293H PUSH BLOCK 1
326110 OKHZ CAP HD. SQ.NECK BOLT Mé*1.0-12 2 325975 29N3 FLAT WASHER T=0.5MM 2
726592 OKK9 SLOTTED PAN HD. SCREW Mé*1.-20 2 325773 29R2 WARNING LABEL 2
726595 OKL1 CR. RE. PAN HD. ROUND NECK SCREW Mé*1.0-12 2 325976 2A0M TILTING SCALE 1
726597 OKMS HEX. NUT Mé*1.0 T=5 2 326119 2E3K CR. RE. ROUND WASHER HD. SCREW M5*0.8-10 3
726598 OKMT HEX. NUT M8*1.25T=5 2 325977 2E7K LEAD WIRE ASS'Y 1
726599 OKMU HEX. NUT M10%1.5T=8 1 325978 2E8E MOTOR 1
726601 OKMW HEX. NUT MI0*1.5T=4 1 325979 2EDZ HOOK 1
726603 OKMY HEX. NUT M8*1.25 T=6.5 2 325980 2EE0 DUST COLLECTOR JOINT 1
726604 OKN3 HEX. NUT M16%1.5 T=10 1 325981 2EE1 DUST TUBE 1
726606 OKNV HEX. NUT 5/8*18UNF T=8 2 325982 2EE2 LEVELING PAD 4
726611 OKQF CROWN NUT M8*1.25T=18 2 325983 2EE5 CHIP PLATE 1
726614 OKQP SQUARE NUT M8*1.25T=6.5 6 325984 2EE6 RETAINING CLIP 2
726615 OKQW LOCK NUT M5*0.8 T=5 2 325985 2EE7 REAR COVER #CE 1
726616 OKQX NUT Mé*1.0 T=6 2 325986 2EE8 DUST COLLECTOR 1
726618 OKR1 LOCK NUT M16*20T=16 3 325987 2EE9 UPPER SUPPORT 1
326111 OKRQ SERRATED TOOTHED HEXAGON FLANGE NUT M6*1.0T=6 2 325988 2EEA SUPPORT ROD 2
726623 OKSC STRAIN RELIEF 2 325989 2EEE BRACKET 4
325732 OKTA STRAIN RELIEF 5 325990 2EEG BODY SHELL #CE 1
726633 OLMK LOCKING CABLE TIE 5 325991 2EEH BODY SHELL #CE 1
726639 0QGR COMPRESSION SPRING 1 325992 2EEJ EXTENSION WING 1
726640 O0R25 COLLAR 1 325993 2EEK RAIL 1
326112 10LF HEX. NUT Mé*1.0 T=4 2 325994 2EEL RAIL 1
726654 145M SPRING PIN 2 325995 2EEM RAIL 1
726655 151G O-RING ROD 2 325996 2EEN RAIL 1
326113 2FB4 BLADE 1 325997 2EEP BRACKET #CE 1
726683 22VD PARALLEL PIN 1 325998 2EEQ BRACKET #CE 1
726684 22VF SLEEVE 1 325999 2EEU BODY SHELL #CE 1
726346 2372 TABLE #CE 1 326000 2EEW EXTENSION WING #CE 2
726347 2374 BODY #6 1 326001 2EEX DUST COLLECTOR #6 1
726348 2376 HEIGHT LEVER SEAT 1 326002 2EEY BODY SHELL #CE 1
726349 2378 CUTTER SHAFT 1 326003 2EEZ BODY SHELL #CE 1
726350 2389 WHEEL #6 1 326004 2EGX HANDLE ASS'Y 1
726351 2390 COMPRESSION SPRING 1 326005 2EGY RETAINING CLIP 2
726688 237F BEVEL GEAR 1 326007 2EH4 PIN 1
726689 237G REINFORCE PLATE 1 326008 2EHB LINK PLATE 1
726690 237L LOCK HANDLE 1 326009 2EHC PLUG-BUTTON 1
726691 237N CENTER SHAFT 1 326010 2EHD PLUG-BUTTON 1
726692 237P HEIGHT REGULATER BOLT L=296MM 1 326011 2EJC HOSE CLAMP 2
726693 237Q CENTER SHAFT 1 326120 2ELN RIP FENCE ASS'Y 1
726694 2371 SET PLATE 2 326012 2EVH SCALE (RIGHT) 1
726695 237U COVER 1 326013 2EVK SCALE (LEFT) 1
726696 237V DUST GUARD 1 326014 2EVM LABEL 1
726697 237W GUIDE BLOCK 1 326015 2EW1 LABEL 1
726698 237X SPONGE 4 326016 2EW2 CAUTION STICKER 1
726699 237Y WHEEL 1 326121 2F3) BRACKET 1
726700 2371 SET PLATE 1 326122 2FB4 BLADE 1
326114 238D RETAINING CLIP 1 326123 2FB5 WASHER 2
726702 238G LOCATION SEAT 2 326124 2FB6 TORSION SPRING 1
726705 238K ARM BRACKET 2 326125 2FBG CR. RE. PAN HD. SCREW & WASHER Mé*1.0-12 4
726707 238M WASHER T=3MM 1 326126 2FC3 POWER CABLE 1
726710 238R COLLAR 1

- 72 —



10” STATIONARY TABLE SAW MODEL NO. C10LA
SCHEMATIC

&

¢

L° g

38G.
26YE 26YF /BBDEGY
// // E7K@/Ka54
25MZ\ OKTAe
R
<

2VD

S
d OK? N
OJAF%

b 0KFG: 2EE2 N




